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TEST REPORT CERTIFICATION

Applicant : Tsann Kuen Enterprise Co., Ltd.
Manufacturer : Tsann Kuen (Zhangzhou) Enterprise Co., Ltd.
EUT Description - Microwave Oven
FCCID - RBJ-TSKM1602ME
(A) MODEL NO. : TSK-M1602ME
(B) SERIAL NO. - N/A

(C) POWER SUPPLY AC 120V, 60Hz
Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 18 SUBPART C, OCT 2005
AND FCC/OST MP-5 FEBRUARY 1986

The device described above was tested by Audix Corporation to determine the maximum
emission levels emanating from the device. The maximum emission levels were compared to
the FCC Part 18 subpart C limits both radiated and conducted emissions.

The measurement results are contained in this test report and Audix Corporation is assumed
full responsibility for the accuracy and completeness of these measurements.  Also, this

report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Corporation.

Date of Test : Apr. 11 ~ 17, 2006

Prepared by : /Wk@ AP 2L 2ot

(Nita Lee/Assistant Admlmstrator)

Test Engineer : %jyy\, %M Mo by, > - >ovd

(Ben Cheng/Section Man er)

Approved & Authorized Signer : E E ; é Z:: Ma,/ 2 oo 6

(Leon L1u/Sen10r Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
FCCID

Applicant

Manufacturer

Magnetron

H.V. Transformer

Fan Motor

Frequency

Power Supply

Rated Current

Microwave Output

Rated Power Consumption
Power Cord

Date of Receipt of Sample

Date of Test
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Microwave Oven

TSK-M1602ME

RBJ-TSKM1602ME

Tsann Kuen Enterprise Co., Ltd.

3, Kai Fa ond Road, Pao An Industrial District,
Ren Teh Hsiang, Tainan, Taiwan

Tsann Kuen (Zhangzhou) Enterprise Co., Ltd.
Tsann Kuen Industrial Park, Longchi

Development District, Zhangzhou, Fujian,
363000, P.R. China

Witol, Type No. 2M315H

YLEC, Type No. YL-R601ACK

Heng Cheng, Type YJF62A-120(CK04)
2450MHz

AC 120V, 60Hz

10A

600W

950W

Non-Shielded, Undetachable, 1.1m (3-Pin)
Apr. 04,2006

Apr. 11 ~17,2006

Audix Corporation Report No. EM-F950126
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1.2. Description of Test Facility

Name of Firm Audix Corporation

Technical Division EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County, Taiwan, R.O.C.

Test Site
(C2/AC)

No. 2 Shielded Room

No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County, Taiwan, R.O.C.

Semi-Anechoic Chamber

Federal Communication Commission
Registration Number: 90993

Filing on May 16, 2003

No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei County, Taiwan, R.O.C.

NVLAP Lab. Code : 200077-0
(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

DAR-Registration No. DAT-P-145/03-01

1.3. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
Radiation Test 30MHz~300MHz +2.91dB
(Distance: 3m) 300MHz~1000MHz +2.94dB

Remark : Uncertainty = kug(y)

Audix Corporation Report No. EM-F950126




2. INPUT POWER MEASUREMENT

2.1. Test Equipment
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The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Universal Power Voltech PM3000A | AL109/9072 [May 13, 05’| May 12, 06’
Analyzer
2.2. Test Setup
2.2.1. Block Diagram of connection between EUT and simulators

2.3.

2.4.

MICROWAVE OVEN (EUT)

2.2.2. Block Diagram of connection between EUT and test equipment

EUT UNIVERSAL POWER ANALYZER

Operating Condition of EUT and Measurement Procedure

The input power was measured using a universal power analyzer. 700 milliliters of
water in the beaker was placed in the center of the Microwave Oven (EUT). The
Microwave Oven (EUT) was operated at the rated input and full output power for 6
minutes.

Measurement Results

EUT : Microwave Oven M/N : TSK-M1602ME

Test Date : Apr. 17,2006  Temperature : 24°C Humidity : 49%

Load : 700ml

Measured Input Manufacturer’s Input

Voltage (Vac)

Current (A)

Input Power (W)

Current (A)

Input Power (W)

120

9.17

996

10A

1200W

Audix Corporation Report No. EM-F950126
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3. OUTPUT POWER MEASUREMENT

3.1. Test Equipment

None.

3.2. Test Setup

MICROWAVE OVEN (EUT)

3.3. Operating Condition of EUT and Measurement Procedure

The Calorimetric Method was used to determine maximum output power. 1000
milliliters of water in the beaker was placed in the center of the Microwave Oven
(EUT). A mercury thermometer was used to measure temperature rise.

3.4. Measurement Results

EUT : Microwave Oven M/N : TSK-M1602ME

Test Date : Apr. 17,2006  Temperature : 24°C Humidity - 49%

Load : 1000ml Manufacture’s Output : 600W
Load |Initial Water Temperature ‘C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 26 C 39 C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise
Time in Seconds

Power [W] =

Power [W] = 12X 11(;%0 x 13 = 455W

Audix Corporation Report No. EM-F950126
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4. OUTPUT FREQUENCY MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Sep. 26, 05’ | Sep. 25, 06
2. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’
3. |Pre-Amplifier HP 8449B 3008A01284 | Jul. 05, 05’ | Jul. 04, 06’

4.2. Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

4.2.2. Block Diagram of connection between EUT and test equipment

HORN ANTENNA
Im
EUT D
PRE-AMPLIFIER
Im
POWER SOURCE TABLE SPECTRUM ANALYZER

4.3. Operating Condition of EUT and Measurement Procedure

The fundamental frequency was measured using a spectrum analyzer. The Microwave
Oven (EUT) was operated in “Power-High” mode and without load.

4.4. Measurement Results

EUT : Microwave Oven M/N @ TSK-M1602ME
Test Date : Apr. 17,2006  Temperature : 24°C Humidity : 49%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2426.9 2450

Audix Corporation Report No. EM-F950126



5. FREQUENCY MEASUREMENT

5.1. Test Equipment
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The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Sep. 26, 05’ | Sep. 25, 06
2. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’
3. |Pre-Amplifier HP 8447D 2944A06305 [Mar. 09, 06’ | Mar. 08, 07’

5.2. Test Setup

5.2.1.

5.2.2.

Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

Block Diagram of connection between EUT and test equipment

HORN ANTENNA

PRE-AMPLIFIER

M |
SPECTRUM ANALYZER

IM

EUT

TABLE

5.3. Operating Condition of EUT and Measurement Procedure

5.3.1.

5.3.2.

The Variation of frequency with time

The operating frequency was measured using a spectrum analyzer. Starting with
the EUT at room temperature, 1000 milliliters of water in the beaker was placed
in the center of the Microwave Oven (EUT) and the EUT was operated at
maximum output power.

The fundamental operating frequency was monitored until the water load was
reduced to 20% of the original load.

The Variation of frequency for line voltage

Following the above test, after operating the oven long enough to assure that
stable operating temperature were obtained, the operating frequency was
monitored as the input voltage was varied between 80 to 125 percent of the
nominal rating.

The water load was maintained at 1000ml for the duration of the test.

Audix Corporation Report No. EM-F950126
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5.4. Measurement Results

PASSED. All the test results are listed in the following and next two pages.

EUT :

Microwave Oven M/N : TSK-M1602ME

Test Date : Apr. 17,2006  Temperature : 24°C Humidity - 49%

5.4.1.

54.2.

The Variation of frequency with time

Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml

Final Load: 200ml

Fundamental Frequency: 2426.9MHz

Limit: 2.4GHz < f<2.5GHz

Maximum Frequency Observed: 2445.8MHz

Minimum Frequency Observed: 2440.9MHz

Results: PASSED.

The Variation of frequency for line voltage

Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml

Fundamental Frequency: 2426.9MHz

Limit: 2.4GHz < < 2.5GHz

Maximum Frequency Observed: 2445.8MHz

Minimum Frequency Observed: 2442.3MHz

Results: PASSED.

Audix Corporation Report No. EM-F950126



AUDIX J
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Fundamental Frequency: 2426.9MHz

AUDIX Corp. EMC Lahoratory
Mo.53-11, Tin-fu Tsun, Lin-kou Heiang, Tatpet
County, Tatwan B.O.C. Post Code: 24443

Tel:02-26092133 Fax02-26099303
Emmnailtternc@iterme. com tw

Data: 15
Level (dBuVim)
130

File: E:itest-data't'TSANN KUEN'2006'em950457'em950457.EMI (27)

Date: 2006-04-17

65
0 2100 2240. 2380. 2520. 2660.

Trace: (Discrete) Frequency (MHz)
ZJite no. : L/ C Charber Data no. : 15
Dis. / Ant. o 3m 3115 Ant. pol. : VERTICAL
Limit : FCC CLASS-E
Env. / Ins. : 8593EM 24%C/49% Engineer : Cater Chou
EUT : Microwswe Oven M/N:TSE-M1602ZME
Power Rating : 120Vac 60Hz
Test Mode : Power (Hi)

no load

AUDIX J

Load: 200ml, Voltage: 120V

2300

AUDIY Cotp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Paost Code: 24443

Tel02-26092133 Fax:02-26099303
Emailtternc@tteme. com. tw

Dat

File: E:'test-datat\TSANN KUEN'2006'em950457'em950457.EMI (27)

Date: 2006-04-17

a: 16
Lewvel (dBuVim)
130

65
0 2100 2240, 2380, 2520, 2660,
Trace: (Discrete) Frequency (MHz)
Fite no. : L/C Chamber Data no. : 16
Iis. / Ant. I 3m 3115 Ant., pol. : WERTICAL
Limit H
Env. / Ins. @ 8593EM 24%C/49% Engineer : Cater Chou
EUT : Microwave Cwven MAN: TSE-M160ZME
Power Rating : 12Z0Wac 60H=z
Test Mode : Power (Hi)

200 wmilliliters of waters in the beaker
located in the center of the oven

2800

Audix Corporation Report No. EM-F950126
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Load: 1000ml, Voltage: 120V

AUDIX Corp. EMC Laboratory
Ma.53-11, Tin-fu Taun, Lin-kou Hsiang, Taipet
County, Tarwan B.O.C. Post Code: 24443

Tel02-26092133 Fax:02-26099303
Emailtternc@tteme. com. tw

Dat
130

a: 17
Lewel (dBuVim)

File: E:itest-data®t\TSANN KUEN'2006'em950457'em950457.EMI (27)

Date: 2006-04-17

65
0 2100 2240, 2380, 2520, 2660, 2800
Trace: (Discrete) Frequency (MHz)
Fite no. : L/C Chamber Data no. @ 17
Dis. / Ant. @ Im 3115 Ant. pol. : WERTICAL
Limit :
Env. / Ins. : S593EM 2Z4%C/49% Engineer : Cater Chou

EUT

Test MNode

: Microwawve Cwven M/N:TSE-M160ZME
Power Rating :

120Vac 60Hz

: Power (Hi)

1000 milliliters of waters in the beaker
located in the center of the oven

Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

:I U D IX o AUDIX Corp. EMC
County, Tatwan B.O.

Laboratory

Mo.53-11, Tin-fu Tsury, Lin-kou Hsiang, Taipei

C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc@tteme. com tw

Data: 18
Lewel (dBuVim)
130

File: E:itest-datat\TSANN KUEN'2006'em950457'em950457.EMI (27)

Date: 2006-04-17

65
0 2100 2240, 2380, 2520, 2660, 2800
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chanber Data no. @ 18
Iis. / Ant. : 3m 3115 int, pol. : VERTICAL
Limit H
Env. / Ins. @ G593EM 24+C/49% Engineer : Cater Chou
EUT : Microwawve Oven M/N:T3E-M160ZME
Power Rating : 96Vac 60Hz
Test Mode : Power (Hi)

1000 millilicers of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F950126



FCCID.RBJ-TSKM1602ME Page 13 of 54

Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

@ AUDIX Corp. EMC Laboratory
A U D Ix Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

County, Tatwan B.O.C. Post Code: 24443
Tel02-26092133 Fax:02-26099303
Etnailtternc@ttemc. com. tw

File: E:itest-datat\TSANN KUEN'2006'em950457\em950457.EMI (27)

Data: 19
130 Lewel (dBuVim) Date: 2006-04-17

N A

65
0 2100 2240. 2380. 2520. 2660. 2800
Trace: (Discrete) Frequency (MHz)
Site no. i A/C Chamber Data no. : 19
Dis. / Ant. I 3m 3115 Ant. pol. : WERTICALL
Limit H
Env. / Ins. @ S593EM 24%C/49% Engineer : Cater Chou

EUT

Test Mode

: Microwave Owven M/N:T3E-M160ZME
Power Rating :

150Vac 60Hz

: Power (Hi)

1000 milliliters of waterz in the beaker
logated in the center of the oven

Audix Corporation Report No. EM-F950126
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6. CONDUCTED EMISSION MEASUREMENT

6.1. Test Equipment

The following test equipment was used during the conducted emission measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Test Receiver R&S ESCS30 100265 Sep. 27, 05° | Sep. 26, 06’
2. |L.LLS.N. Kyoritsu KNW-407 8-855-9  |Apr. 20, 05 | Apr. 19, 06’
3. |Pulse Limiter R&S ESH3Z2 001 Mar. 11, 06’ |Mar. 10, 07°

6.2. Test Setup

AC POWER
SOURCE —|TRANSFORMER — L.ISN. MICROWAVE OVEN (EUT)
PULSE LIMITER 41
TEST RECEIVER —— :POWERLINE
: SIGNAL LINE
PERSONAL COMPUTER
|
PRINTER
6.3. Conduction Limits [18.307(b)]
Frequency of Emission Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV* 56 ~46 dBuv*
500kHz ~ SMHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: * Decreases with the logarithm of the frequency.

Audix Corporation Report No. EM-F950126



6.4.

6.5.

6.6.

FCCID.RBJ-TSKM1602ME Page 15 of 54

Operating Condition of EUT

6.4.1. Setup the EUT and simulator as shown on 6.2.
6.4.2. Turned on the power of all equipment.

6.4.3. The Microwave Oven (EUT) was set in test modes, and all the test modes are
listed in section 6.6.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its power cord
was connected to the power mains through a line impedance stabilization network
(L.I.S.N.).  This provided a 50 ohm coupling impedance for the measuring equipment.
(Please refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order to
find the maximum emission, the relative positions simulators of the interface cables
were manipulated according to FCC PART 18 during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 0.15MHz to 30MHz was pre-scanned with a peak detector.
All the final readings from test receiver were measured with Quasi-Peak detector and

Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed limits.

EUT : Microwave Oven M/N : TSK-M1602ME

The EUT with following test modes was performed during this section testing and
selected the worst test mode [Mode 1] to read Q.P. values, all the test results are
attached in next pages. (3% the worst test mode)

Test Date : Apr. 11,2006  Temperature : 20°C Humidity : 65%

The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Datq No.
Neutral Line
x1. Power (Max.) #10 #9
2. Power (Mid.) #11 #12
3. Power (Min.) # 14 #13
4. Popcorn #6 #5
5. Defrost #7 #8
6. Beverage #2 #1
7. Plzza #3 #4

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:temc i@heme com.iw

Data: 10

File: E:test-data®'Tsann Kuen'em950457.EMI (14)

Date: 2006-04-11

Level {dBu
80 (dBuv)

\ FCC PART 18
|
n;“v\ FCC PART |18(AV)
|
40 3 4
B
]
1]
0.15 0.5 1 2 L] 10 20 30
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Site : Ho.2? Shielded room Data 10
Condition 1 KHW-407 Phase ! HEUTRAL
Limit : FCC PART 18
Env. f Ins. : 20*C,65% f ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSE-M1602ME
Power Rating : 120Vac/f60Hz
Test Mode : POWER{MAX)
LTSH Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
({MH=z) {dE) {dE} (aBKL V) {(dBR V) (ABKR V) (dB)
1 0o.177 0.24 0.25 52.22 52.71 64 .64 11.92 oP
2 0.447 o.10 0.33 45.43 45. 86 56.93 11.07 oP
3 0.813 o.10 0.38 35.30 35.78 56.00 20.22 P
4 1.980 o.10 0.40 35.16 35.66 56.00 20.34 P
5 3.328 o.10 0.40 22.88 23.38 56.00 32.62 orP
6 15.470 o.21 0.70 27.40 28.31 60.00 31.69 oP

Remarks: 1.Emission Levrel=
2.If the average limit is met when using a guasi-peak detector
;the EUT shall be deemed to meet both 1limits and measurement

with average detector is unnecessary.

LISH

Factor + Cahle Loss + Reading.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @ tieme com.iw

Data:l? | (4BUV)
Vel L
g0

File: E:test-datam'Tsann Kuenem950457.EMI (14)

Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40

l]I].15 0.5 1 2 Li] 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data HE-)
Condition : KAW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. 20%C ,65% f ESCS 30 Engineer: Ada Huanyg

EUT

: Microwavre Oven MJ/H:TSK-M1602ME
Power Rating : 120Vac/60Hz
Test Mode : POWER(MAX)

LISH Cable

Emission

Reading Level Limits Margin Remark
(aBlw) {(aBP V) (ABR W) (dB)

Freq. Factor Loss

(MHz}) (dB) (dB)

1 0.153 o.29 0.24

2 0.273 o.15 0.29

3 0.510 o.10 0.34

4 1.829 o.10 0.40

5 5.11%2 0.13 0.48

6 15.552 o.21 0.70
Remarks: 1.Emission Levrel=

LISH

44 17.05 60.00 42.95 1) 3
84 30.75 60. 00 29.25 1) 3
Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
;the EUT shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation Report No. EM-F950126
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@ AUDIX Corp. EMC Lahoratery
A U D I X No 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @@ theme com.iw

File: E-test-datat'Tsann Kuenem950457.EMI (14)

Data: 11
20 Level (dBuv) Date: 2006-04-11

40

FCC PART 18

FCC PART 18(AV)

I]l].15 0.5 1 2 H] 10 20 30
Trace: (Discrete) Frequency {MHz)
Site : Ho.2? Shielded room Data - 11
Condition : EHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. 20*C,65% J ESCS 30 Engineer: Ada Huang
EUT : Microwavre Oven M/NH:TSK-M1602ME
Power Rating : 120Vacf60Hz
Test Mode : POWER{MID)

@ AUDIX Corp. EMC Laboratory
A U D I X No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303

Email:ttemeigd theme coniw
a: 12 File: E:test-datat\Tsann Kuen'em950457.EMI (14)
a0 Lewvel {dBuv) Date: 2006-04-11
FCC PART 18
|
FCC PART 18{Av)
|
40
1]
0.15 0.5 1 2 H] 10 20 30
Trace: (Discrete) Frequency {MHz)
Site : Ho.2 Shielded room Data 1 12
Condition : KHW-407 Phase : LIHE
Limit : FCC PART 18
Enr. f Ins. 20*C ,65% f ESCS5 30 Engineer: Ada Huang
EUT : Microware Oven M/H:TSE-M1602ME
Power Rating : 120Wacf60Hz
Test Mode : POWER(MID)

Audix Corporation Report No. EM-F950126
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@ AUDIX Corp. EMC Lahoratory
A U D I X No 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Email:tteme iteme comiy

File; E-test-dataiTsann Kuenem950457.EMI (14)

Data: 14
20 Level (dBuv) Date: 2006-04-11

40

FCC PART 18

FCC PART 18(AV)

I]l].15 0.5 1 2 4] 10 20 30
Trace: (Discrete) Frequency {MHz)
Site : Ho.2 Shielded room Data 14
Condition : EHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. 20*C,65% J ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSK-M1602ME
Power Rating : 120¥ac/60Hz
Test Mode : POWER{MIN)

@ AUDIX Corp. EMC Laboratory
A U D I X Mo53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. FPost Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tieme @iteme comiw

File: E:test-datat'Tsann Kuen'em950457 EMI {14)

Data: 13
80 Level (dBuv) Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40
l:II].15
Trace: (Di
Site H
Condition
Limit
Enr. f Ins.
EUT
Power Rating :
Test Mode

0.5 1 2 h 10 20 30

screte) Frequency {(MHz)
: Ho.2 Shielded room Data : 13
: KHW-407 Phase : LTHE
: FCC PART 18

20%C,65% f ESCS 30 Engineer: Ada Huang
: Microwave Oven MfH:TSE-M1602ME

120Vacf60Hz
: POWER(MIN)

Audix Corporation Report No. EM-F950126
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@ AUDIX Corp. EMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-keu Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tiemc @iteme com.iw

Data: 6 File: E'test-data®\Tsann Kuen'em950457.EMI (14)
80 Level (dBuv) Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40

0

0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : Ho.2 Shielded room Data HI
Condition : EHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. : 20%C,65% f ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSK-M1602ME
Power Rating : 120¥acjf60Hz
Test Mode : POPCOBRH

@ AUDIX Corp. EMC Laboratory
A U D I X MNo53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme titeme com.iw

Data: 5 File: E:test-datat'Tsann Kuen'em950457 EMI {14)
80 Level (dBuv) Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40

0 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Site : Ho.2 Shielded room Data HE
Condition : KHW-407 Phase : LIHE
Limit : FCC PART 18

Enr. f Ins. : 20%C,65% f ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSEKE-M1602ME

Power Rating : 120Vac/60H=z

Test Mode : POPCORH

Audix Corporation Report No. EM-F950126
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@ AUDIX Corp. EMC Lahoratory
A U D I X No 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Email:tteme iteme comiy

File; E-test-dataiTsann Kuenem950457.EMI (14)

Data: 7
20 Level (dBuv) Date: 2006-04-11

40

FCC PART 18

FCC PART 18(AV)

I]l].15 0.5 1 2 4] 10 20 30
Trace: (Discrete) Frequency {MHz)
Site : Ho.2 Shielded room Data 7
Condition : EHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. 20*C,65% J ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSK-M1602ME
Power Rating : 120¥ac/60Hz
Test Mode : DEFROST

@ AUDIX Corp. EMC Lahoratory
A U D I X Mo53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @ theme com.iw

a: File: E:test-data®tiTsann Kuen'em950457.EMI {14)
80 Level {dBuv) Date: 2006-04-11
FCC PART 18
|
FCC PART 18{AV)
|
40
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : Ho.2 Shielded room Data HE i
Condition : KHW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. 20*C ,65% f ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSE-M1602ME
Power Rating : 120Vacf60Hz
Test Mode : DEFROST

Audix Corporation Report No. EM-F950126
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o) AUDIE Corp. EMC Laboratory
A U D I X No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303

Email:ttenc @ teme com.w
ata: 2 File: E:test-datatiTsann Kueniem950457 EMI {14)
a0 Lewvel (dBuvY) Date: 2006-04-11
FCC PART 18
I
FCC PART 18{AV)
I
40
1]
0.15 0.5 1 2 h 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : Ho.2 Shielded room Data H
Condition : EHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. 20%C,65% J ES5CS 30 Engineer: Ada Huang
EUT : Microwave Oven MSfH:TSK-M1602ME
Power Rating : 120Vac/60Hz
Test Mode : BEVERAGE

@ AUDIX Corp. EMC Lahoratory
A U D I X Mo53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code: 24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @ theme com.iw

File: E:test-data®tiTsann Kuen'em950457.EMI {14)

Data: 1
a0 Lewvel {(dBuv) Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40
l]I].15
Trace: (Di
Site :
Condition
Limit
Enr. f Ins.
EUT
Power Rating :
Test Mode

0.5 1 2 5 10 20 30

screte) Frequency (MHz)
: Ho.2 Shielded room Data i1
: KHW-407 Phase : LTHE
: FCC PART 18

20*C ,65% f ESCS 30 Engineer: Ada Huang
: Microwave Oven M/H:TSE-M1602ME

120¥acf60Hz
: BEVERAGE

Audix Corporation Report No. EM-F950126
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AUDLX Corp. EMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-keu Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tleme iteme comby

Data: 3 File: E:test-datat'Tsann Kuen'em950457. EMI (14)
a0 Level {dBuV)

Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40
0
0.15 0.5 1 2 ] 10 20 3o

Trace: (Discrete) Frequency (MHz)
Site : Ho.2 Shielded room Data 3
Condition : EHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. 20*C,65% J ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSK-M1602ME
Power Rating : 120¥acjf60Hz
Test Mode : PLZZA

AUDIX ]

AUDIX Corp. EMC Lahoratory

Mo53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @ ttemc com.iw

Data: 4 File: E:test-datatiTsann Kueniem950457. EMI {14)
80 Level {dBuv)

Date: 2006-04-11

FCC PART 18

FCC PART 18(AV)

40
0
0.15 0.5 1 2 H] 10 20 30

Trace: (Discrete) Frequency (MHz)
Site : Ho.2 Shielded room Data 4
Condition : KHW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. 20*C,65% f ESCS 30 Engineer: Ada Huang
EUT : Microwave Oven M/H:TSE-M1602ME
Power Rating : 120Vac/60Hz
Test Mode : PLZZA

Audix Corporation Report No. EM-F950126



FCCID.RBJ-TSKM1602ME Page 24 of 54

7. RADIATED EMISSION MEASUREMENT

7.1. Test Equipment

The following test equipment was used during the radiated emission tests :
7.1.1. Below 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Sep. 26, 05’ | Sep. 25, 06’
2. |Pre-Amplifier HP 8447D 2944A06305 [Mar. 09, 06’ | Mar. 08, 07°
3. |Biconical Antenna CHASE VBAG6106A 1264 Nov.11, 05’ | Nov.10, 06°
4. |Log Periodic Schwarzbeck |UHALP9108-A 0139 Nov. 19, 05¢(Nov. 19, 06°

Antenna
7.1.2. Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Sep. 26, 05’ | Sep. 25, 06’
2. |Pre-Amplifier HP 8449B 3008A01284 | Jul. 05, 05’ | Jul. 04, 06’
3. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’
4. |For Above 3.5GHz HP 84300-80038 005 Jan. 13, 06’ | Jan. 12, 07’

-High Pass Filter

7.2. Test Setup

7.2.1.

MICROWAVE OVEN (EUT)

7.2.2. Semi-Anechoic Chamber (3m) Setup Diagram

Block Diagram of connection between EUT and simulators

ANTENNA TOWER
|- ANTENNA ELEVATION VARIES FROM 1m TO 4m
3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE

Audix Corporation Report No. EM-F950126
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7.5.
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Radiation Limits

The radiated limits are complied with FCC CFR Title 47 Part 18 Subpart C & MP-5.
The limits are calculated as below:

Calculated formula:

Limit (Esom) = 25 * (Power / 500) * (WV/m)

Esm = Ezoom / K

Power Output = 455W

Limit (Esom) = 25 * (455 / 500) * (uV/m) = 23.84848 (LV/m)
Esn = 23.84848 / 6.1656%107° = 3867.9654 (uV/m)
20log(3867.9654) = 71.7 (dBpV/m)

Operating Condition of EUT
7.4.1. Setup the EUT and simulator as shown on 7.2.

7.4.2. Turned on the power of all equipment.

7.4.3. The beaker with two loads (700ml & 300ml) and two locations (center & right
front corner) was placed into the Microwave Oven (EUT).

7.4.4. The Microwave Oven (EUT) was set in test modes, and all the test modes are
listed in section 7.6.

Test Procedure

The EUT was placed on a turn table which was 0.8 meter or 1 meter (0.8 meter for
measurement below 1GHz and 1 meter for measurement above 1GHz) above the
ground. The turn table rotated 360 degrees to determine the position of the maximum
emission level. The EUT was set to3 meters away from the receiving antenna which
was mounted on a antenna tower. The antenna moved up and down between 1 to 4
meters above reference plane to find out the maximum emission level. Broadband
antenna such as calibrated biconical and log- periodical antenna or horn antenna was
used as a receiving antenna. Both horizontal and vertical polarizations of the antenna
were set on measurement. In order to find the maximum emission, all of the interface
cables were manipulated according to FCC/OST MP-5 (1986) regulation.

The resolution bandwidth of spectrum analyzer using Peak detector was set at 120kHz
for measurement below 1GHz and resolution bandwidth of spectrum analyzer using
Average detector was set at 1MHz for measurement above 1GHz.

Load for measurement on second and third harmonics: Two loads one of 700 and the
other of 300 ml, of water are used. Each load is tested both with the beaker located in
the center of the microwave oven and with it in the right front corner.

Load for all other measurement: 700ml of water, with the beaker located in the center
of the microwave oven.

The frequency range from 30MHz to 1000MHz was pre-scanned with Peak detector at
simple anechoic chamber and frequency range above 1GHz was pre-scanned with
Average detector at simple anechoic chamber.

Audix Corporation Report No. EM-F950126
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7.6. Radiated Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed limits.

EUT : Microwave Oven

The EUT with following test modes was measured at Semi-Anechoic Chamber and all

the test results are listed in next pages.

Test Date : Apr. 17,2006  Temperature : 24°C Humidity : 49%

M/N @ TSK-M1602ME

The details of test mode and reference test data are as follows :

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical

Load: 700ml,

L. Beaker Location: Center Power (Max.) #13 # 14
Load: 700ml,

2 Beaker Location: Center Power (Mid.) #10 #9
Load: 700ml,

3. Beaker Location: Center Power (Min.) #1l #12

4 Below 1GHz Load: 700ml, s 46

) (30MHz-1GHz) Beaker Location: Center (Popcorn)

Load: 700ml,

> Beaker Location: Center (Defrost) #3 #7
Load: 700ml,

6. Beaker Location: Center (Beverage) #1 #2
Load: 700ml,

7. Beaker Location: Center (Plzza) 4 #3

3 Above 1GHz Load: 700ml, 490 491

) (1GHz-18GHz) Beaker Location: Center Power (Max.)

9. Load: 700ml,

Beaker Location: Right Front Corner #23 #22
Above 1GHz. Power (Max.)
10. Load: 300ml,

(At second and . #27 #26

it b o) Beaker Location: Center Power (Max.)

11. Load: 300ml,

Beaker Location: Right Front Corner #24 #25
Power (Max.)

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 13 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Lewvel (dBuV/im) Date: 2006-04-17
7.7
40
2 4}
1 4 5
3
0
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. : 13
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : HORIZONTAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power (MAX)
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Fredq. Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 175.470 21.:21 2.890 .31 Z27.42 T1.70 44,25 QF
2 259.890 24.55 3.53 1.23 29.31 71.70 42 .39 QF
3 505.270 15.99 .72 -0.84 24.87 71.70 46.53 QF
4 705,000 23.54 B.60 -2.36 27.79 71.70 43.91 QP
= 803.090 24.:20 .90 -2.85 2Z8.25 71.70 43.45 QF
& 967.990 Z26.90 7.9 -3.59 30.70 71.70 41.00 QF
Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

AUDIX 2
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 14 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Level (dBu\/im) Date: 2006-04-17
7.7
40
5 3
1 2 4
3
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. : 14
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : VERTICAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power (MAX)
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 141.550 20.:zZ6 2.50 5.15 Z27.94 T1.70 43 .76 QF
2 282,200 26.43 3.80 -0.99 29.24 71.70 42 .46 QF
3 553.800 21.885 .80 -3.36 25.32 71.70 46.30 QF
4 682.810 23.53 .41 -2.50 27.45 71.70 44.25 QP
= 852.560 2Z26.14 7.10 -2.82 30.43 71.70 41.27 QF
& 924.340 25.76 7.40 0 -1.62 31.54 71.70 40.16 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

AUDIX 2
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 10 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Lewvel (dBuV/im) Date: 2006-04-17
7.7
40
i
7 3 4 5
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. : 10
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : HORIZONTAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Power (Mid)
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 35.8Z0 22.49 1.20 -0.31 23.38 T1.70 45,32 QF
2 191.990 21.s80 3.00 2.00 26.60 71.70 45.10 QF
3 504.330 19.02 .62 -0.04 25.860 71.70 46.10 QF
4 632.370 20.95 6.40 -0.47 26.88 71.70 44.52 QP
= 796,300 Z24.04 .90 -2.31 28.63 71.70 43.07 QF
& 957.320 26.35 7.0 -1.76 32.17 71.70 39.53 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 9 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Lewvel (dBuV/im) Date: 2006-04-17
7.7
40
fi
2 1 5
1 3
0
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. HE=!
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : VERTICAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Power (Mid)
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Fredq. Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 39.700 20.74 i1.20 -0.55 21.39 T1.70 50.31 QF
2 239.520 24.3¢6 3.40 -0.54 26.92 71.70 44,75 QF
3 390.g840 17,62 4.80 -1.21 21.21 71.70 50.49 QF
4 ELE.710  21.98 676 —2.80 25.94 71.70 45.76 QP
= 740.040 23,66 .64 —-2.73 27.587 71.70 44.13 QF
& g§40.920 26,62 7.10 -2.65 31.07 71.70 40.63 QF
Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading

2. The ewissicon levels that are 20dB bhelow the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
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Data: 11 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Lewvel (dBuV/im) Date: 2006-04-17
7.7
40
B
2 8 4 ]
1
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. : 11
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : HORIZONTAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Power (Min)
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 151.250 20.485 Z2.60 -0.04 Z23.21 T1.70 45 .49 QF
2 282,200 25.39 3.80 -0.40 258.79 71.70 4z2.91 QF
3 515.880 Z0.01 G.90 o.o5 26.96 71.70 44.74 QF
4 707.060  23.55 .60 -2.30 27.85 71.70 43 .85 QP
= 761.330 23.68 5.70 -1.28 Z9.10 71.70 4z .60 QF
& 974,780 26.5:2 7.0 -2.65 31.57 71.70 40.13 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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Data: 12 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Level (dBuv/m) Date: 2006-04-17
7.7
40
5 G
z 3 4
1
0
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. H
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : VERTICAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Power (Min)
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dESm)] (dEBE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 192.960 22.15 3.o0 -0.27 Z24.87 T1.70 46.53 QF
2 295.780 26.37 4.00 -0.04 30.33 71.70 41.37 QF
3 504.330 20.:21 G.62 1.18 25.00 71.70 43.70 QF
4 s70.200 22.89 6.40 -0.84 28.45 71.70 43.25 QP
= 837.040 Zg.47 7.10 -1.9a 31.61 71.70 40.09 QF
& 9gl1.200 27.14 7.0 -2.15 32.59 71.70 i9.11 QF
Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewissicon levels that are 20dB bhelow the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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Site
Iis.
Limit
Envwv.
EUT

Power Rating :

Test

Data: 5 File: E:test-data®\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Lewvel (dBuWim) Date: 2006-04-17
71.7
40
3 3]
5 A
F)
1
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
no. : B/C Chanber Data no. H
S Ant., 3m VELGIOAL/ UHALPO10G8-4 Ant. pol. : HORIZONTAL
71.7

;S Ins. SE93IEM Z4%C/49% Engineer : Cater Chou

HMode

Microwswe Cwen M/N:T3IE-M160ZME

l2a0Vac 60Hz

Popcorn

700 willilters of waters in the beaker
located in the center of the oven

Ant. Cable Emission

Factor Loss Reading Lewel Limits Margin REemark
[dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)

17.32 1.40 o.59 19,351 71.70 52.39 QF
z0.89 2.70 .77 Z24.36 71.70 47.34 QF
25.08 3.70 0.22 258.98 71.70 42 .72 QF
18.63 6.40 -2.45 Z2.58 71.70 49.12 QFp
z2.18 .68 -2.41 Z6.45 71.70 45.25 QF
Z25.01 70300 -2.77 Z9.54 71.70 4z.16 QF

Emission Lewel=Antenna Factor + Cable Loss + Reading
The emwission lewvels that are 2Z0dB below the official

limit are not reported.

Audix Corporation Report No. EM-F950126

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
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Site
Iis.
Limit
Envwv.
EUT

Power Rating :

Test

Data: 6 File: E:test-data®\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Lewvel (dBuWim) Date: 2006-04-17
71.7
40
]
2 4 3
1 3
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
no. : B/C Chanber Data no. HE
S Ant., 3m VELGIOAL/ UHALPO10G8-4 Ant. pol. : VERTICAL
71.7
;S Ins. SE93IEM Z4%C/49% Engineer : Cater Chou

HMode

Microwswe Cwen M/N:T3IE-M160ZME

l2a0Vac 60Hz

Popcorn

700 willilters of waters in the beaker
located in the center of the oven

Ant. Cable Emission

Factor Loss Reading Lewel Limits Margin REemark
[dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)

17.52 Z.30 -1.05 15.77 71.70 52.93 QF
z4.59 3.50  -2.75 25.35 71.70 46.35 QF
17.03 5.00 -1.49 Z0.55 71.70 31.15 QF
21.98 .76 -2.50 Z26.24 71.70 45.46 QFp
Z2.76 6.40 -2.95 Z6.21 71.70 45.49 QF
Z27.18 7.60 -4.41 30.35 71.70 41.35 QF

Emission Lewel=Antenna Factor + Cable Loss + Reading
The emwission lewvels that are 2Z0dB below the official

limit are not reported.

Audix Corporation Report No. EM-F950126

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Site
Iis.
Limit
Envwv.
EUT

Power Rating :

Test

Data: 8 File: E:test-data®\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Lewvel (dBuWim) Date: 2006-04-17
71.7
40
A f
i 2 4
3
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
no. : B/C Chanber Data no. H =
S Ant., 3m VELGIOAL/ UHALPO10G8-4 Ant. pol. : HORIZONTAL
71.7

;S Ins. SE93IEM Z4%C/49% Engineer : Cater Chou

HMode

Microwswe Cwen M/N:T3IE-M160ZME

l2a0Vac 60Hz

Defrost

700 willilters of waters in the beaker
located in the center of the oven

Ant. Cable Emission
Factor Loss Reading Lewel Limits Margin REemark
[dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)

23.12 1.10 1.77 25.89 71.70 45.71 QoF
21.38 2.90 3.18 27.47 T1.70 34 .23 QOF
17.99 5.70 -1.04 ZZ.66 T1.70 45.04 QF
22.19 6.50 -1.13 27.56 71.70 44.14 QP
24.590 T.40 -1.Z6A 31.04 71.70 40. 66 QF
26.80 T.60 -3.38 31.02 71.70 40. 68 QF

1. Emi=ssion Lewvel=intenna Factor + Cable Lossz + REeading
2. The ewissicon levels that are 20dB bhelow the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
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Data: 7 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Level (dBu\//m) Date: 2006-04-17
7.7
40
4]
]
y 3 4
1
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) quency ( )
Site no. ! B/C Chamber Data no. : 7
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : VERTICAL
Limit 71,7
Env. / Ins. S593EM Z24%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Defrost
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 37.760  21.49 1.20 -0.93 Z21.76 T1.70 49,94 QF
2 224.000 22,09 3.30 -0.35 25.04 71.70 46.66 QF
3 520.820 20.71 .90 -2.46 25.15 71.70 46.55 QF
4 681.840 23.53 .50 -3.23 26.80 71.70 44.90 QP
= 778.840 25.34 .80 -—-4.43 27.71 71.70 43.99 QF
& 956.350 27.16 7.0 -4.56 30.20 71.70 41.50 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

AUDIX 2
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 1 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Lewvel (dBuV/im) Date: 2006-04-17
7.7
40
3 3]
i 5
2
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. HE |
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : HORIZONTAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Bewverage
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 F0.970 24.51 i.10 -1.82 z4.09 T1.70 47.61 QF
2 135.200 21.37 2.90 -0.41 23.86 71.70 47 .54 QF
3 297,720 2Z6.68 3.98 -0.82 29.84 71.70 41.56 QF
4 Led. 470 20,42 .60 —1.44 25.58 71.70 46.12 QP
= 695.330 23.36 6.50 -2.25 27.61 71.70 44.09 QF
& 904.940 @ 24.54 7.40  -1.93 30.31 71.70 41.39 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

AUDIX 2
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 2 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Level (dBu\/m) Date: 2006-04-17
7.7
40
2 3 5 2
I 4
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. H
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : VERTICAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Bewverage
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dE/m)] (dE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 34.850 21.85 1.20 .36 Z23.44 T1.70 45.26 QF
2 149.310 22.02 2.60 4.96 29.58 71.70 4z.12 QF
3 299,660 26.86 3.e0 -1.98 258.78 71.70 4z .92 QF
4 EL1.860 21.66 6. 80 3.63 24.84 71.70 46.56 QP
= TE3.320 24.93 5.74 -3.20 28.47 71.70 43.23 QF
& 941.500 26.56 7.50  -3.44 30.93 71.70 40.77 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
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Data: 4 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Level (dBu\/im) Date: 2006-04-17
7.7
40
]
2 4 3
1
3
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. HI
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : HORIZONTAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Pizza
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dESm)] (dEBE) (dBpV)  (dBuVim) (dEpV/m) (dEB)
1 40.670 20.36 1.30 -0.z24 z21.42 T1.70 50.25 QF
2 201.690 22.07 3.03 0.o3 25.13 71.70 45.57 QF
3 415.090 16.99 5.10 -3.06 19.03 71.70 Sz.687% QF
4 633.340 20.95 .30 -3.12 24.12 71.70 47.558 QP
= 745,770 23.18 5.70 -3.66 Z6.22 71.70 45.45 QF
& 905.970 24.55 7.40 0 -2.82 Z9.46 71.70 4z .24 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 3 File: E-test-data®t\TSANN KUEN'2006'em950457'em950457. EMI (27)
80 Level (dBu\//m) Date: 2006-04-17
7.7
40
4]
2 4 ]
] 3
30 224. 418. 612. B806. 1000
_ Frequency (MHz
Trace: (Discrete) q v ( )
Jite no. : B/C Chanber Data no. H
Dis. / Antc. 3m VEAG106L/ UHALPO105-4 Ant. pol. : VERTICAL
Limit 71,7
Env. / Ins. SE93IEM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test HMode Pizza
700 willilters of waters in the beaker
located in the center of the oven
Ant. Cable Emission
Freg Factor Loss Reading Lewel Limits Margin REemark
[MH=) [dESm)] (dEBE) (dBEpV) (dBpVim)  (dBpVim) (dE)
1 40. 670 20.35 1.30 -2.15 15.45 T1.70 5&.22 QF
2 245.340 24.59 3.50 -1.85 26.24 71.70 45.46 QF
3 495,570 19.385 G.40 -4.22 21.56 71.70 50.14 QF
4 GEBE.690 23.55 .50 —-4.97 25.08 71.70 46.62 QP
= 796.300 2Z5.04 .90 -4.17 27.77 71.70 43.93 QF
& 944,710 26.95 7.50  -4.20 30.258 71.70 41.4:2 QF
Remarks Emission Lewel=Antenna Factor + Cable Loss + Reading

The emwission lewvels that are 2Z0dB below the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
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Data: 20 File: E-test-data®t'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Lewvel (dBuV/im) Date: 2006-04-17
7.7
2
1
& T
5
= 4
40
0
1000 4400. 7800. 11200. 14600, 18000
_ Frequency (MHz
Trace: (Discrete) q ¥ )
Jite no. : B/C Chanber Data no. : 20
Dis. / Anc. 3m 3115 Ant. pol. : HORIZONTAL
Limit T1.7 dB& Vim
Env. / Ins. SE93EM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Maode Power [MAX]
700 williliters of waters in the beaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dESm)] (dE) (dBpV) (dBuV/m) (dEpV/m) (dEB)
1 1455.000 25.39 5.31 31.74 62 .34 T1.70 S9.26 bverage
2 4853.800 33.75 9.15 21.87 64,77 71.70 5.93 byrerage
3 YZ80.700 36.90 11.36 -2.45 45.81 71.70 25.89 Lyrerage
4 9707.600 38.33 12.96 -—-4.5A 46,74 71.70 24 .94 bverage
& 12134.500 35.79 14.97 -4.1@a 49,60 71.70 2z2.10 Lverage
& 14561.400 39.95 16.69 -1.47 55.16 71.70 16.54 berage
7 16985.5300 42.10 16.897 -1.94 57.13 T1.70 14.57 bverage
Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading

Z. The ewission lewvels that are Z0dB bhelow the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
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Dat

File: Eitest-data®\TSANN KUEN'2006'em950457'em950457.EMI (27)

Date: 2006-04-17

a: 21
Lewvel (dBuWim)
80

7.7
1
5 3 B 7
4 5
40
0
1000 4400. 7800. 11200. 14600, 18000
_ Frequency (MHz
Trace: (Discrete) q ¥ )
Jite no. : B/C Chanber Data no. : 21
Dis. / Anc. 3m 3115 Ant. pol. : VERTICAL
Limit T1.7 dB& Vim
Env. / Ins. SE93EM Z4%C/49% Engineer : Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power [MAX]
700 williliters of waters in the beaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dESm)] (dE) (dBEpV) (dBpVim)  (dBEpVim) (dE)
1 1714.000 E6.50 .92 24,02 57.44 T1.70 14.246 bverage
2 4853.800 33.75 9.15 10.30 53.20 71.70 15.50 byrerage
3 7358.000 37.05 11.45 g.39 55.91 71.70 14.79 Lyrerage
4 9789.000 35.43 12.93 -Z2.10 49 . 26 71.70 22.44 bverage
& 12424.000 35.96 15.00 -5.72 45.24 71.70 23.46 Lverage
& 13735.000 42.25 1&6.04 -35.53 S54.76 71.70 16.94 berage
7 17154.000 45.34 17.16 -5.73 54.758 T1.70 16.92 bverage
Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading

Z. The ewission lewvels that are Z0dB bhelow the official
limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 23 File: E-test-data®t'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Level (dBu\/m) Date: 2006-04-17
7.7
1
2
40
ﬂZﬁ?Q 4143.2 5607.4 7071.6 8535.8 10000
Trace: (Discrete) AL
Jite no. : B/C Chanber Data no. 23
Dis. / Anc. T 3m 3115 Ant. pol. HORIZCONTAL
Limit : 71,7 dB& VA m
Env. / Ins. SE93EM Z4%C/49% Engineer Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power (MAX)
700 williliters of waters in the beaker
located in the right front corner
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dBpV) (dBuV/m) (dEpV/m) (dEB)
1 4855.800 33.75 9,15 53.95 57.50 T1.70 14.20 bverage
2 Y280.700 36.90 11.36 40.588 49,74 71.70 21.98 byrerage

Remarks: 1.

Emission Lewel=Antenna Factor + Cabhle Loss + Reading

Z. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 22 File: E-test-data®t'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Level (dBu\//m) Date: 2006-04-17
7.7
1
2
40
ﬂZﬁ?Q 4143.2 5607.4 7071.6 8535.8 10000
Trace: (Discrete) AL
Jite no. : B/C Chanber Data no. 22
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 71,7 dB& VW m
Env. / Ins. SE93EM Z4%C/49% Engineer Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power [MAX]
700 williliters of waters in the beaker
located in the right front corner
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dBpV) (dBuV/m) (dEpV/m) (dEB)
1 4855.800 33.75 9,15 13.92 S6.82 T1.70 14.588 bverage
2 Y280.700 36.90 11.36 -1.79 45.47 71.70 25.23 byrerage

Remarks: 1.

Emission Lewel=Antenna Factor + Cabhle Loss + Reading

Z. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 27 File: E-test-data®t'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Level (dBu\//m) Date: 2006-04-17
7.7
2
1
40
ﬂZﬁ?Q 4143.2 5607.4 7071.6 8535.8 10000
Trace: (Discrete) AL
Jite no. : B/C Chanber Data no. 27
Dis. / Anc. T 3m 3115 Ant. pol. HORIZCONTAL
Limit : 71,7 dB& VA m
Env. / Ins. SE93EM Z4%C/49% Engineer Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power [MAX]
300 williliters of waters in the beaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dBpV) (dBuV/m) (dEpV/m) (dEB)
1 4855.800 33.75 9.15 43.68 47.24 T1.70 24,46 bverage
2 Y280.700 36.90 11.36 41.00 49 .86 71.70 21.54 byrerage

Remarks: 1.

Emission Lewel=Antenna Factor + Cabhle Loss + Reading

Z. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 26 File: E-test-data®t'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Level (dBu\//m) Date: 2006-04-17
7.7
1
2
40
ﬂZﬁ?Q 4143.2 5607.4 7071.6 8535.8 10000
Trace: (Discrete) AL
Jite no. : B/C Chanber Data no. 26
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 71,7 dB& VA m
Env. / Ins. SE93EM Z4%C/49% Engineer Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Mode Power [MAX]
300 williliters of waters in the beaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dBpV) (dBuV/m) (dEpV/m) (dEB)
1 4855.800 33.75 9,15 17.43 60.33 T1.70 11.37 bverage
2 YZ80.700 36.90 11.3¢6 0.s0 45.86 71.70 22.584 byrerage

Remarks: 1.

Emission Lewel=Antenna Factor + Cabhle Loss + Reading

Z. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Poat Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemne@ttemne. com tw

Data: 24 File: E-test-data®t'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Level (dBu\//m) Date: 2006-04-17
7.7
1
2
40
uZﬁ?Q 4143.2 5607.4 7071.6 8535.8 10000
Trace: (Discrete) AL
Jite no. : B/C Chanber Data no. 24
Dis. / Anc. T 3m 3115 Ant. pol. HORIZCONTAL
Limit D717 AR YV m
Env. / Ins. SE93EM Z4%C/49% Engineer Cater Chou
EUT : Microwswe Cnwven M/N:T3IE-M160ZME
Power Rating : 120Vac 60Hz
Test Maode Fower [MAX)
300 williliters of waters in the beaker
located in the right front corner
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dBpV) (dBuV/m) (dEpV/m) (dEB)
1 4855.800 33.75 9,15 57.51 61.06 T1.70 10.64 bverage
2 Y280.700 36.90 11.36 43.47 52.33 71.70 19.37 byrerage

Remarks: 1.

Emission Lewel=Antenna Factor + Cabhle Loss + Reading

Z. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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AUDIH Corp. EMC Lahoratory

Mo, 53-11, Tin-fu Teun, Lin-lou Hsiang, Taipe
County, Tarwan RE.O.C. Paost Code: 24443
Tel:02-26092133 Fax02-26093303

Email tteme @ttetnc. com tw

Data: 25 File: E:'test-data't'\TSANN KUEN'2006'em950457'em950457.EMI (27)
80 Lewvel (dBuv/im) Date: 2006-04-17
7.7
1
2
40
uZﬁ?Q 4143.2 K607.4 7071.6 8535.8 10000
Trace: (Discrete) LRI et
Fite no. : ASC Chamber Data no. 25
Di=. / Ant. 1 3m 3115 Ant. pol. : VERTICAL
Limit r 71,7 dB& Vi m
Env. / Ins. SS93EM Z4*C/49% Engineer Cater Chou
EUT : Microwawve Cven M/N:T3IE-M1e602ME
Power Rating : 120WVac e60H=z
Test Mode Power [MAX]
300 milliliters of waters in the heaker
located in the right front corner
Ant. Cable Emis=sion
Fredq. Factor Loss  Reading Lewvel Limits Margin Remark
[MH=z) [dBE/m) [(dB) (dEpW)  (dBpVim) (dBpVim) (dEB)
1 4853.800 33.75 9.15 13.47 E6.37 71.70 15.33 Mrerage
2  7JZ80.700 S6.90 11.36 -2.13 45.13 71.70 2Z5.57 Mrerage

Remarks: 1.

Emiszion Lewvel=iAntenna Factor + Cable Loss + Reading

2. The emisszion lewvels that are Z0dE below the official

limit are not reported.

Audix Corporation Report No. EM-F950126
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8. DEVIATION TO TEST SPECIFICATIONS

[NONE]

Audix Corporation Report No. EM-F950126





